
Fuelling the  IndustryOIL & GAS
with Total Integrated
Water Management Solutions

NOVEMBER 2020



Onward March

Global Orders

Rural Reach

Commissioned

Spotlight

INDEXINDEX

16

18

19 Employee Engagement28

Awards23

CSR Initiatives24

Product Launch20

 

Events22

Media Outreach26

14

On Display30



IEI News Volume 85

3

SPOTLIGHTSPOTLIGHT

Fuelling Profits for the Oil & Gas Industry with our
Integrated Solutions

Water is recognized as a scarce and precious resource and an essential component of sustainability for 
industries. Either as a signi�cant component of the manufacturing process or a critical part of the utility 
application, water needs to be managed effectively across the value chain for its use in industrial processes. It is 
[...]
its wide range of high-quality healthcare products for nearly nine decades. 
Ion Exchange is engaged in design, supply, installation & commissioning of 
the entire WTP and Waste Water Treatment Plant (WWTP) which includes a 

3 3125 m³/d Membrane Bio-Reactor (MBR) with 10 m /d ETP and 1m /h AKD-
WP to provide high purity water for Arti�cial Kidney Dialysis.

Weaving Dreams for Grasim

Towards a Healthier Nation

Military Engineer Services (MES) is one of the oldest and largest 
government defense infrastructure development agencies in India. Ion 
Exchange has been entrusted with a project of installing a 300 m³/d Sea 
Water Reverse Osmosis (SWRO) plant at its Kochi facility in Kerala.

Delivering Robust Defenses

United Pulp and Paper Co. Inc. (UPPC) is a leading manufacturer of high-
quality industrial grade paper used for corrugated packaging products in 
Philippines. UPPC is a subsidiary of SCG packaging solutions provider 
under the conglomerate Siam Cement Group (SCG). Ion Exchange has 
bagged an order for a 11000 m³/d WWTP.

Sustainability Delivered

Fajar Paper is one of the leading packaging paper manufacturers in 
Indonesia. Fajar Paper�s has now been taken over by SCG, an emerging 
packaging solution provider in Indonesia. Ion Exchange has bagged an 
order for a 12000 m³/d WWTP.

Creating Bonds

15



COMMISSIONEDCOMMISSIONED

Top Gear

Kia Motors is one of the largest manufacturers of automobiles globally. Ion Exchange has installed a Water 
3Treatment Plant (WTP) (2000 m /d), Zero Liquid Discharge (ZLD) for Waste Water Treatment Plant (WWTP) 

3 3(2050 m /d) and Sewage Treatment Plant (STP) (900 m /d) at their green �eld manufacturing facility in 
Anantapur, Andhra Pradesh. We have successfully supported Kia in reducing consumption of water, 
minimizing waste water & recycling water across the entire water lifecycle of the automotive 
manufacturing process.

United Breweries Ltd. is one of the leading 
manufacturers of beer with several strong brands. 

3Ion Exchange installed a 950 m /d complete Zero 
L iquid Discharge (ZLD)  sys tem at  thei r 
manufacturing facility in Shahjahanpur, Rajasthan.

Cheers to Success

Hyundai Motor India Ltd. (HMIL) is one of the 
largest automobile manufacturers in India with a 
fully integrated state-of-the-art manufacturing 
plant near Chennai. Ion Exchange has supplied a 

313 m /d agitated thin �lm dryer system to achieve 
Zero Liquid Discharge. This process will reduce 
their dependency on fresh water & the cost 
associated with it. This will also help them to 
adhere to pollution control regulations and 
contribute to a cleaner environment through zero 
ef�uent discharge.

Driving Winning Solutions

16



IEI News Volume 85

Patanjali Ayurved Ltd. is an Indian FMCG company. Ion Exchange was engaged in the designing, 
3manufacturing, supply and installation of a 500 m /d ETP. It helps them to adhere to the environment 

pollution control guidelines & also reduces the operating cost by reusing the treated water in the 
manufacturing process at their plant in Guwahati, Assam.

Hindalco Industries Ltd. is the world's largest 
aluminum rolling company and amongst the 
biggest producers of primary aluminium in Asia. 

3Ion Exchange has installed a 200 m /h ETP recycle 
for �uoride removal, helping them to reduce 
�uoride content from 35 ppm to <1 ppm at their 
plant in Renukoot, Uttar Pradesh. The ETP helped 
them to recover maximum water for reusing in the 
manufacturing process. The use of high grade 
resins technology has reduced the operating cost in 
the manufacturing process.

Strong & Durable Solutions

Deepak Fertilisers and Petrochemicals Corporation 
Ltd. (DFPCL) is one of India�s leading producers of 
industrial chemicals and fertilisers.We have 

3 3installed 650 m /d ETP with 68 m /h ZLD and 20 
3m /d STP at DFPCL�s unit at Dahej, Gujarat.

Boosting Productivity Naturally

17

Revitalizing Nature



Ion Exchange is one of the largest providers of water and waste water treatment in Asia and has expanded its 
solutions into a worldwide network spanning continents. In addition to the seven manufacturing and assembly 
facilities across India, Ion Exchange's international manufacturing facilities are located in Sharjah - UAE and 
Bahrain Investment Wharf -Bahrain. The facilities are committed to built-in quality achieved by quality assurance 
systems, advanced manufacturing processes and continuous training in manufacturing practices, safety and 
quality. The company continues to grow its exports to Africa, the Middle East, Japan, Russia, South East Asia, 
Europe, UK, USA and Canada to name a few. Ion Exchange endeavors to amplify its business across the globe by 
transforming every prospect into a growth opportunity.

GLOBAL ORDERSGLOBAL ORDERS

Driving Business Beyond Boundaries:

32.5 m³/h water treatment plant from Macton Rock 
Industries, Philippines.

Water treatment plant from API (PT. Barata 
Indonesia).

Supply, installation and operation & maintenance 
of reverse osmosis plant from Haliba Development 
Project, UAE.  

20 m³/h and 30 m³/h �ltration units and 20 m³/h 
reverse osmosis plant from Unilever.

3 units of sewage treatment plants and supply, 
operation & maintenance of reverse osmosis plant 
from L&T, UAE.

900 m³/h design and supply of water treatment 
plant from Evergreen Plus, Thailand.

Multiple orders of small sewage treatment plants 
(total 53 units) based on Membrane Bio-Reactor 
technologies received from Contracting Company, 
UAE.

2 x 60 m³/d seawater reverse osmosis & 260 m³/d 
highly brackish water reverse osmosis from 
Voltas, Oman.

172 m³/h water treatment plant + pretreatment of 
reverse osmosis plant and demineralization plant 
from Petrofac International LLC, Iraq.

18



IEI News Volume 85

RURAL REACHRURAL REACH

Making A Difference Where It Matters!
Access to safe drinking water has been a serious problem for large populations in India. While this issue has been 
managed to a certain limit at urban locales, a vast majority of people in rural areas continue to deal with lack of 
usable water resulting in sanitation and health problems. The health burden of poor water quality is enormous.

Ion Exchange works closely with various rural water and sanitation departments to provide technologies that treat 
contaminated water and make clean drinking water available to rural communities. In addition to providing 
ground and surface water treatment solutions, the company continues to provide sewage treatment solutions 
and disaster management units with technologies that are cost-effective, low-maintenance and easily operated.

Solutions for Ground Water 
Contamination

The nature of contamination of drinking 
water in India varies from region to region. 
G r o u n d  w a t e r  i s  v u l n e r a b l e  t o 
contamination by pollutants such as 
arsenic, iron, �uoride, nitrate etc. Ion 
Exchange provides hand pump and tube 
well attachments to take care of these 

3contaminants. In Madhya Pradesh, 12 m /d 
3and 30 m /d �uoride removal tube well 

attachments (FRTWA) have been provided 
to the Mandla Public Health Engineering 

3 3Department (PHED) and 8 m /d, 12 m /d 
3and 30 m /d FRTWA's were provided to 

PHED, Seoni.

Solutions for Surface Water 
Contamination

Madhya Pradesh

            Fluoride Removal Tube Well attachment,

Lamella Clari�er, Madhya Pradesh

Surface water is extremely susceptible to 
pollution because it occupies large portions 
of the earth�s surface. Surface water 
pollution is almost entirely the result of 
human activities. Agriculture, mining, 
factory ef�uent, land�lls, human/animal 
waste and localized pollution are just some 
of the most common sources of surface 
water pollution. Ion Exchange provides 
various solutions to combat growing surface 
water contamination. In Chhattisgarh, Ion 

3 3Exchange provided 160 m /h & 75 m /h 
Lamella Clari�ers to PHED Jashpur and 150 

3 3m /h & 80 m /h to the Balrampur & Raigarh 
3 3PHEDs respectively. 32 m /h & 30 m /h 

Lamella Clari�ers were also provided to the 
Pey Jal Nigam, Uttarakhand & Panna PHED 

3Madhya Pradesh. Besides this, 25 m /h 
Lampak was supplied to the Rural Water 
Supply & Sanitation Department, Odisha.

            Lampak

19



PRODUCT LAUNCHPRODUCT LAUNCH

Power RO is India's �rst RO that ef�ciently puri�es 
water with TDS as high as 3000 ppm & hardness upto 
1000 ppm with its double membrane power.

This intelligent machine removes bacteria, virus and 
most chemical and toxic contaminants like pesticides, 
VOCs, trihalomethanes, �uoride, arsenic and heavy 
metals.

Power RO has a puri�cation capacity up to 15 LPH with 
RO puri�cation for high TDS and a carbon cartridge 
that removes not just contaminants but also traces of 
odour and colour. This superior technology makes 
extreme hard water, pure and safe for drinking.

20

Zero B relaunched Suraksha Plus Pro in a rich new look with an advanced 
faucet and many more innovative features. New Suraksha plus pro has 4 
stages of puri�cation which offers washable Hi-Q �lter, active disinfectant 
and a bacteriostatic activated special Megnitube.

Additional features include:

� Non-electric puri�er using resin technology which kills bacteria and    
 viruses

  �  Cartridge which provides you with 3000 litres of puri�ed water 

 Inbuilt Indicator with �ow rate of 10 l/h�

� Container capacity: 15 litres (Upper �ll container 5 litres and puri�ed  
    water container 10 litres)

The Wave+ RO Puri�er has a 6 stage puri�cation 
process with pre-�ltration, Hi-Q �ltration, pre-BAC 
(Bacteriostatic Activated Carbon) �ltration, sediment 
cartridge �ltration (5-10 micron), reverse osmosis 
membrane and post- BAC  (Bacteriostatic Activated 
Carbon) �ltration. It also includes a fully automated 
operation which removes excess salts, bacteria, 
viruses, pesticides, harmful chemicals and heavy 
metals from water. It works on low pressure resulting 
in lower fouling of membrane.

The Wave+ unit is compact and consumes less space. 
The elegant looking body adds to the aesthetics of 
your kitchen at a competitive price.



IEI News Volume 85

(Sequencing Batch Reactor) 

Indion FSTP (Faecal Sludge Treatment 
Plant) treats sludge accumulated in the 
septic tank. The scheme includes pre-
treatment, sludge pasteurization, 
dewatering unit and dryer. Indion pre-
treatment removes large size grits, 
stones etc from faecal sludge to ensure 
smooth and ef�cient working of 
downstream dewatering unit. The 
dewatering unit is compact with lower 
operating cost designed especially for 
dewatering of faecal sludge. Filtrate 
from dewatering unit is then further 
treated in the Ef�uent Treatment Plant 
to meet disposal guarantee. The 
dewatered sludge cake obtained from 
the dryer can be used as fertilizer 
m e e t i n g  C l a s s  A - B i o - s o l i d s 
speci�cations of US EPA (CEPT, 2015). 

The new age Indion SBR (Sequencing Batch Reactor) is designed to achieve BOD, COD and nutrient 
(nitrogen) reduction in treated sewage to meet CPCB disposal norms. Indion SBR is a compact automated 
system operated in batch mode as anoxic, aerobic and settling processes take place in a single tank. Ion 
Exchange has both, single tank SBR for smaller capacities as well as two tank designs for higher capacities.

(Faecal Sludge Treatment Plant)FSTP

21



EVENTSEVENTS

Inauguration of Ion Exchange's New R&D Centre In
Patancheru, Telangana

Channel Partner Meeting in Goa

Ion Exchange inaugurated its new Research & 
Development Centre at Patancheru in Telangana. The 
centre spread over 24,000 sq m, is certi�ed by the 
Department of Scienti�c and Industrial Research 
(DSIR). The R&D Centre will develop new resins, 
membranes, polymers and speciality chemical 
technologies related to water, waste water treatment, 
process separation and puri�cation, speciality process 
application and catalysis. The microbiology lab within 
the centre will lay emphasis on enzyme research and 
application speci�cally for the textile and food & 
beverage industry. Many of these products will be 
import substitutes with very large potential for 
enhancing the company's exports.

Ion Exchange organized a channel partner meet in 
Goa. The dealer meet was an opportunity for Ion 
Exchange's channel partners to come together on one 
platform to share insights and brainstorm on common 
goals. The meeting was also an opportunity for Ion 
Exchange to discuss its capabilities and its 
commitment towards its channel partners. It also 
included a tour of Ion Exchange's state-of-the-art 
integrated Hydramem membrane manufacturing 
facility.

22



IEI News Volume 85

23

Rewarding Excellence

AWARDSAWARDS

Awards not only acknowledge success, they recognise capability, struggle, effort and, above all, excellence. At 
Ion Exchange, innovation and excellence run hand in hand. We challenge limits and go the extra mile to set new 
benchmarks and make a lasting impact.

IMC Ramakrishna Bajaj National Quality
Award Criteria 2018, in the Service Category

CII National Award for Excellence in Water
Management

ET Acetech Design Wall  Award for Andicos
(Waste to Energy) - Delhi & Bengaluru

Water Digest Awards 2019

�  Best Water Management - Private Sector
�  Made In India - The Best Membrane Manufacturer
�  Best Water Treatment Systems - Softener

Fame Best HR Awards
The National Best Employer Award at
ET NOW World HRD Congress 2019



24

Transforming Lives...Earning Trust. 

CSR INITIATIVESCSR INITIATIVES

Ion Exchange is committed to and continues working towards improving the quality of life for the disadvantaged 
through its CSR arm - Ion Foundation. We believe that a business enterprise has an inherent responsibility 
towards the society of which it forms a part. Corporate Social Responsibility is an integral part on Ion Exchange's 
value system and we believe that being socially and environmentally responsible is good for people and the 
planet. Ion Foundation, has touched scores of lives by supporting the less privileged sections of society in the 
�elds of education, health, hygiene and environment.

Some of our CSR Initiatives

Disaster management unit supplied during
�oods, Kerala

�Science on Wheels� initiative supporting over
25,000 students, Maharashtra

English tutorial for underprivileged children,
Maharashtra

Supporting Aapulki Special School,
Maharashtra



25

Tree plantation drive at Social Welfare
Residential Educational Institutions Society,

Telangana

IEI News Volume 85

Upgrading Skills via
courses in Water
Management through
Shishu Mandir,
Karnataka

Developing Life Skills & Employability Skills
through Magic Bus Foundation,

Maharashtra

Supporting SMILE Foundation at the
TATA Mumbai Marathon 2019



Corporate Social Responsibility Initiative through
Media Outreach

MEDIA OUTREACHMEDIA OUTREACH

Leading to World Water Day 2019, Ion Exchange successfully launched and executed a multi-channel corporate 
responsibility communication campaign on television and across social media. The objective of the campaign 
was to raise awareness across levels of society about the importance of saving water to cope with its scarcity and 
ensure sustainability. 

The campaign used various avenues/channels to maximize impact both internally - leveraging the sheer volume 
and industry leadership position of IEI employees and externally - using multi-channel platforms such as 
television, mobile communication, IEI website and social media platforms such as LinkedIn, Facebook, Twitter 
and YouTube. Ion Exchange also developed its �rst Television Commercial which was aired on Television and 
promoted over social media.

Ion Exchange and NDTV�s month long campaign ran in English (on NDTV 24X7) and in Hindi (on NDTV INDIA) 
and hit its crescendo on World Water Day with a panel discussion on NDTV which was live streamed. The panel 
discussion focused on �Water Security, Sustainability and Circular Economy�. The highlight of the campaign was 
a panel discussion by eminent personalities from academia, policy, politics, corporate, social sectors including 